

## PG MEASUREMENT REPORT

### MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG\_1162.2017**

Manufacturer : **Windtech**

Sample name: **Bali 2 S**

S/N: **90901090**

#### TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	7088	7008	7112			5993	7891
	2	7021	6937	7016			5984	7617
	3	6895	6825	6919			6005	7461
	4	6893	6817	6914			6034	7463
	5	6931	6869	6962				7418
	6	6966	6907	6988				7224
	7	6865	6804	6868				7180
	8	6803	6744	6809				7004
	9	6632	6596	6652				7173
	10	6600	6559	6612				
	11	6563	6518	6521				
Wing tip	12	6524	6478	6477				
	13	6507	6452	6429				
	14							
	15							
	16							
	17							
	18							

#### MEASUREMENT TOTAL RISER LENGTH [mm] (without carabiners)

Risers	trim	accel
A	527	383
A'	528	384
B	528	431
C	527	527
accel	<b>125</b>	mm
Trimmer	n/a	[mm]